© ©

o

o
5 ¢

LEROFWD

o o

3RACING CERO FWD
All NEW FRONTIER PLATFORM —_— o JJji{C

FEATURES et 1o D
ALL GEOMETRIES ARE FROM GENETIC CERO[IBAF —I
PIVOTING STYLE IN ALL GRAPHITE LOWER WISHBL‘JNE;L
RAPID MOTOR GEARS CHANGING FROM SLIDE®E) 5 awgrerar 5
SEPARATE UPPER DECK 5 ©
QUICK CHANGE SPUR GEAR HOUSING U::ﬂj I

MOTOR MOUNT AS FOR BLINKY MAXIMUM ADJUSTA
PRELOADED 80 GRAMS WEIGHT DISTRIBUTION |N[
ARS SUSPENSION WITH HIGHLY ADJUSTABLE GEGD ;;
sermrNnes Pesk
All KNUCKLES ARE COMMON TO REDUCE THE N =20
SPARES FOR FRIENDLY MAINTENANCE i

NEW ALUMINIUM SHOCK TOWERS WITH MULTIPLE
MOUNTING POSITIONS

Instruction Manual

uikznPAE

© oONOOrLOM-=

-
=

WW

https://3rhk.world.taobao.com https //3racmg shop http://www.3racing.com.hk

I}*l




Specification / BBHERIE

BEFORE YOU START

Before building and operating your KIT-CERO FWD , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your KIT-CERO FWD for return or exchange after it has been partially or fully assembled.

HHFIITTAHHEIIT

KIT-CERO FWD DRI TEERIE S B HIICIE AT BRI REBRERBAZE A HFHHH BV ROTERLTH MEBLWAA—IZEITEEIIC. VAV EHEL
FHTEV, 2 TDIRTREFH L BFHAHEO>TTEELTHS. TV AV DI TEBIRDH TV BULERAZDLBARETE CH BT EABELN D T L MED—R,
HNEETHAITITEY LS BEDRIEPORGEEE T TEXFLADT. CTEEEVEL,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at https://www.3racing.shop to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.

BEEADHR—

SR ICBI T ZRAEREURDSBIE DV ZLTHVE IO AR OBREICTER DD 25 EIFHE[ERICIRACING Y R— b F— LD A —)b asjp@3racing.com.hk (AAEE
SHOICTHK T TWE R, e  BHDOTT T A bhttp://www.3racing.com.hk CIEEFHIBEE Y. v b7 v TOERD A T3 +)VIN—Y RUZDMOERDBEREET
BORTE T, BE B BRICTIFE L TRV RITA LS TEBRYMISWNZLET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-CERO FWD. Using any third

party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resultfing

directly or indirectly from the purchase, ownership or use of the product.

REEE

IRDIEIIL T KT RIET ZR0ICE BUREIAZE Z BFRAICE O C REBBICBRV T TV BUREHAZ IE B FHRITBIHFICEWN T WO TEHEBRTES LD ICBHEL
HTFEV REBDMREEFER T B2 HIC KIT-CERO FWD BERD 7Y F 7 L— R —X &R L THEVE LT, B=FE DM BRACING T v 77 L — RS54t

DiEm) ZHFENICEYETE MEORIHG I CICALEVE T, BEEIIERIC. FVIIRBENICHRZCBATEE. 2 TOREREDEELIED,
EDRAREEEETCRAET BT EICHEIVET,

Included Items / RICEZLETITL Specifications / BARZAN Y .

Overall Length/£& : 390mm Chassis Only
#1000K #1000K Silicone Oil #450 #450 Silicone Oil Overall Width/£1& : 188mm
#1000K ) a>F A1)V Oil #450 ) aAVA AV

Overall Height/2&: 73mm
Wheel Base/R+A—)LN—X : 257mm
Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight = Approx 1220 With Electronic Devi
BRI /s b7 7 R/ b7 T HAE | £ 7L AR Oht/=RESR : App 9 [ With Blectronic Devices)

http://www.3racing.com.hk

English Version [/ 385BRR : https:/3racing.shop Contents / Eﬁ
J Version / E*EEHE http://www.3racing.com.hk
apanese version aRfR- https://3racing.shop
1. Front Page / 4f P1
. ~ RN Y — .
Tool ReqU|red / M;f;‘j . 2. Specification / BRI 1E P2
3. Remaining Parts / (Y@ &G P3
_ 1.5mm Hex Wrench 4. Gear Differential Assembly / 777 7 OEUTF P4 -5
" 1.5mm sl F 5. Front And Rear Suspension Arm Assembly / 70>/ k & U774 27— LOB$F ———P6-7
1 2.0mm Hex Wrench N
_ 2.0mm ALy F 6.Bag3//\v¥ 3 P8
ggm iﬂgﬂffﬁg?&’e“h 7.Front And Rear Bulkhead Installation / 701>+ & U777\ )b~y ROBFSF  ---mmmm--P9 - 11
4.0mm Phillips Screwdriver 8. Drivetrain Installation / BX&1>/ R 7 LD BT+ P11-12
4.0mm FSZARZA N~ - 5=
5 5mm Nut Driver 9. Front And Rear Shock Tower Assembly / 70>/ k & U723y 727 —DE{TF S - P12-13
_- 5.5mm FyhESA/N 10. Front And Rear Stabilizer Assembly /70> b & U7 A2 ES A H— DTS ————--—-——-P14
11. Upper Deck Installation / 7/ X\— 7" v F DB+ P15
12.Bag5//\v%'5 P16
13. Front And Rear Knuckle Assembly / 70> b & U777 VDB --------e----—---P17 - 19
14. Oil Damper Assembly / 7 )L > 1 \— DB+ P20 -21
PLERS WIRE CUTTER 15. RC Unit Installation / RCL = F DERW {17 P22-24
EE TAV=HvE— 16. Front And Rear Body Post Assembly / 70>k & U7 R 74— KRR DBEYF1F-———--P25 - 26
17.Setup Sheet/ v b7y T —h P27
18. Gear Ratio Chart / ¥ 7L A4 F v b P28
19. Spare Parts & Optional Parts / AX7/X\—Y & # 73 FIVIN—Y  —eoeeeeeeee--P29 - 31
HOBBY KNIFE SCISSORS 20. End Page / 4T .
Hvs— IEEH HEEIEER 2
BODY REAMER TWEEZERS
RFq—1)—<— E>evh

C CA GLUE
CAYIV—




N S
REMAINING PARTS / {4 /&R [‘.Epa *E%

~

Cross Wrench (1) Ball Cap Socket (1)
2mm Allen Key (1) JAXLYF () T w N Ay
Smm A% LS F (1) R—=IVEx+v vy Ty b
Body Clip (8)

RT4—=0Uv7(8)

Cero Ultra Diff Bearing Housing
Low Profile (2)

OIS FIRTYYT

NI a-7a774I1b () G Ceramic Grease (1)
M3 x 8mm Button Head Screw (2) Sy ITUR()
M3 x8mm REZ Ay FXT1) 21— (2)

Servo Saver 23T (1)
H—REA/\—23T(1)

Servo Saver 25T (1)
H—REA/3— 25T (1)

Cero Ultra Body Shield Upper 75mm (2)
LAVIVES RTF4 Y=L FT7 v IN—75mm (2)

Cero Ultra Body Shield Upper -A (1) /B (1) Sl 4 #1000K Silicone Qil (1) i) Thread Locker (1) 20 #450 Silicone Oil (1)
AOYIVES R 2=V ET7yN—=-A(1)/B(1) | G #1000K U a>A4 )b (1) [BEER 2 oqwo# (1) | el #450 U >A1)b(1)

SV Virls Sl VIRIE

SIMVHB
Cero Vertical Rear Body Post (2)

O FEVT7RTAKAR(2) Double Sided Sticky Tape (1)
mE7T—7 (1)




| Watching the Gear Differential Assemble click here |

1. Gear Differential Assembly / F7

S e .
SCLR D‘ﬁlﬁ\ﬂa

77 DRI

Ceramic Grease
€SIV UR

M5.1x 15.4x 0.3mm
Spacer

S

AN—H— / Ceramic Grease
\ / AN 5 0-Ring 38T Bevel Gear a\t’:"’”w‘
Ring — 3gTRNILET
P50 % :F// g
s
/ M2 x 9.8mm Pin 7
\ szgsmmt/ L fsx/lpsale>;154xo3mm
v
AN—H— #1000K Silicone Oil
s
__—#1000K ¥ YAVAAI
/ \ 7 \ / N P5 O-Ring
}ELB\%?L%T fz)) y ’ 18T Bevel Gear (2) PSOU>7 LGS
; 18TARILET (2) oIt

\
M2 x 9.8mm Pian (2) 10T Bevel Gear (4)
M2x9.8mm E> (2) 10TRNILET (4)
M3.6x9.5x0.1Tmm
P5 O-Ring (2) Spacer (4)
P50U>7(2) 18T Bevel Gear (2) ANR—=1—(4)
18TANILFT (2)
m M3 x 8mm Flat Head Screw (4)
M3x8mm 73w kAY KX 21— (4)
M5.1x15.4x0.3mm
Spacer (2)
M10 x 15 x 4mm Bearing (2) AR—1—(2)
M10x 15X 4mm 7 U > %5 (2)
3.5mm Cross Pin (1)
3.5mmZ7AaRE> (1)
Gear Differential Housing (1) 38T Bevel Gear (1) Gear Differential Gasket (1) Differential Outer Joint (2)
;‘1‘75‘-‘7/\17:/“*/7“(1) 38T’\‘"\°}l/=F\7'(1) FTTITHRTY I‘('l) ;‘77'79—:)3’(7|“(2)
. J
/
/
7/
/
Step 1 K Step 2
/

Differential Outer Joint
TITOEA—=I3aqA4

N
/

N /

Differential Outer Joint

FIFHE—T a4k _ Gear Differential Housing

s FTTINGIVG
s
s
s
s
s

N

After installing the 18T Bevel Gear , fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the right diagram.

18TANIVF T ZB I FHFE LI, ARDEKSIC18TAINILFT
EWEBEEVAVFAIVETINT IV TDHRICANTLIEEN

-4-


http://www.3racing.hk/movies/CEROFWDGearDifferentialAssembly.mp4

1. Gear Differential Assembly / 77577 DE {3+

NV = ,
SCERD U0

4 \ \ N\
Step 3 10T Bevel Gear / ‘ Step 4 ‘ Step 5 /
10TRNILF7 I I
/ 3.5mm Cross Pin \ / ‘ M3 x 8mm ‘
3.5mm 70X \ Flat Head Screw \
T M3.6 x9.5x0.Tmm Sy khAy RZ& 11—
— ‘ Spacer | TS5y Ay FRTUa— | \
—~ AN—H— | |
/ / | | M10x 15 x 4mm
M3.6x 9.5 x 0.1mm — | | Bearing
Spacer e — 7YV T
AR—H— \ / / ~— | |
N \ \
10T Bevel Gear | ‘ |
/ 10TRNIVF T | |
I I
\ \ / .
| |
| | M10x 15 x 4mm
#1000K Silicone Oil B?aring .
#1000K ¥ JaAV AL \ [ 7Y
| L -
/
#1000K ! /
— N \ /
| ‘ /
\ " Gear Differential Gasket /
| FTTIHRTY N
| /
. . y /
After installing the 10T Bevel Gears, fill /
Differential Housing with enough oil to
completely cover the Cross Pin as shown /
in the left diagram. Slowly rotate the /
Outer Joint to remove any air bubbies /
trapped under the Bevel Gears. /
10TANIVF 7 ZELY 13 % L&l Y
ERDESIC/OREVEHLEDIFELF A IVE .
FINTIVIDRITANT EEL, / Assembled View
ANIVFTORICRENKBERY 58 / .
7 I8—TaAY FEBS Y ERLTEEL, , FAs A
/
/ J

M2 x 6mm Button Head Screw (12)
M2x6mm i RZ Ay FXT1) 2—(12)

M3 x 6mm Set Screw (4)
M3x6mmty X)) 1—(4)

4.8mm Ball Stud L=3.2 (8)
4.8mm R—JV A% K L=3.2(8)

M3 x 8mm Flat Head Screw (8)
M3x8mm 75w kAw KX 1)21—(8)

Front Pivot Ball Mount FA (1) / FB (1)
70V MFRAVINS—R—IV IV R FA(1)/FB (1) Graphite Lower Wishbone (2)

I2774A TRV Yy 2R—2(2)

Rear Lower Pivot Ball Mount RA (1) /RB (1)
U7 LA IN—FR—Ib 7> FRA(1)/RB(1)
Rear Graphite Lower Wishbone (2)

D7I5774 MLV a2R=2(2)

J

4.8mm Suspension Pivot Bushing (8)
48mm ARV 3V ERy b Ty 5 (8)

5.2mm Suspension Pivot Bushing (4)
52mmHYARYY a3V ERy Ty 5 (4)

Downstop Mount (4)
BIVAMYTIIVE (4)

4.8mm Suspension Pivot Ball (8)
48mm BRI FERY FR—)IV (8)

M3 x 6 x 2mm Spacer (8)
M3 x 6 x 2mm AN—1— (8)

Upper Wishbone Spacer (8)
TYIN— T4y aR=2 AN—H—(8)

M6 Bowed E-Ring (4)
M6 SHEY > 5 (4)

Main Graphite Chassis (1)
ALV GST7A4 v = (1)

-5.-



| Watching the Front And Rear Suspension Arm Assembly click here | w

T, L

2. Front And Rear Suspension Arm Assembly -’EEJ” 0 £%

707k &V7HRT— LORIFF

T R

/
Front Suspension Arm / 7O -3 R7—L

Left / &fl

5.2mm Suspension

Pivot Bushing

5.2mmY ANV 3>
-
[
\
\
[
\
\

ERy F Ty vy

| -

M6 Bowed E-Ring
M6 SHEU 5

4.8mm
Ball Stud L=3.2
R—IVAZ v FL=3.2

4.8mm
Ball Stud L=3.2
R—IVZAZ v K L=3.2

~

N

Front Pivot Ball Mount FB
707 b TMIZVIN—
R—IVIT M FB

M3 x 6mm Set Screw
/ M3x6mmty FR7 11—

M2 x 6mm / Upper Wishbone Spacer
Button Head Screw 7:-‘//\"— '7;{ va
REUAY FRI1) 21— | R—> AR—H—

| i

Graphite Lower Wishbone
97774k
TIA Yy aR—>

|

I

I

I

I

I

|

I

|

I

|

.
|

Downstop Mount -

I gooztbyr=ovt
J

4.8mm Suspension
™~ Pivot Bushing

4.8mm YAV 3>

ERy b Tvovy

Assembled View

-

\

-

5.2mm Suspension
Pivot Bushing
52mmYy ARV 3>
ERy b Tvovy r
|
|
|
|
|
|

/

‘ M6 Bowed E-Ring
M6 SHEU VT

4.8mm / N
Ball Stud L=3.2

R—IVAZ Y FL=3.2
4.8mm
Ball Stud L=3.2
R—IVA& Y FL=3.2

Rear Lower Pivot Ball Mount RB
U7 TMLE >V IN—R—
IV RB

[Nom:Haxe@pemsmpsbrmgmsweoxembw

TERBIABOBEILIER Ty TEEVIRLTZEL,

Note : Please repeat steps for Right Side assembly. '@‘HAL
THEBIABOMIIER Ty TERURLTIZELY,
Rear Suspension Arm / U7 -4 RA7—L
Left / & Set Screw
/ M2 x 6mm /t‘y FRHY 21—
Button Head Screw
REUANY FRY)1—
‘ Upper Wishbone Spacer
TYN—"TJ1vva
! R—> AR—H—

Rear Graphite Lower Wishbone

795774
/—Ffﬁ'jff “/:/i/

[
|
I
I
|
|
|
I
I
J

4.8mm Suspension
Pivot Bushing
4.8mm YRRV 3V
ERY b Ty T
Downstop Mount
BIVRAMY TRV b
Assembled View
] YA

J



http://www.3racing.hk/movies/CEROFWDFrontAndRearSuspensionArmAssembly.mp4

2

. Front And Rear Suspension Arm Assembly

787k & V7Y A7 — LORIFF

SCERD U0

/

/

Front/ 70> k

M3 x6x2mm
Spacer
AN—H—

4.8mm
Suspension Pivot Ball
YRRV FERY FR—IV

M3 x 8mm
Flat Head Screw

TSV Ay FRYa1—
Main Graphite Chassis
AV GZT7A4 b v—2

Thread
Locker

Thread Locker
ESA=24- ]

Note: After the suspension arms are assembled, they should be
able to move up and down freely.

THEHB I HRAT-LOBAHHERLE LS, LTOBHEE

AL—XFBTEHVETT.

Assembled View J
#HAI ™

\

M3 x6x2mm
Spacer
/ AN—Y—
4.8mm
Suspension Pivot Balll /
HARUY FERY FR—IV
M3 x 8mm

Flat Head Screw
TSy Ay FRIY 21—

Thread
Locker

Thread Locker
ES=P24- |

)

Assembled View
#HII [N

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
THER I YRAT-LORAIHERLELLS. LTOBEE
AL—XTBTENLETY.

J




N S\
‘L-'E:R, ﬂiF.llLD’

M2.5 x 4 x 6mm Spacer (2)
M2.5x4x6mm AN—4—(2)

M5 x 7 x 0.2mm Shim (2)
M5x7x0.2mm < L (2)

~

M5 x 7 x 1.5mm Brass Spacer (1)

M3 x 6 x Tmm Spacer (10) 3
M5x7x 1.5mm 75 ZAN—H— (1)

M3 x 6 x Tmm AN—14—(10)

M3 x 5 x 0.2mm Shim (2)

M3 x5x0.2mm < L (2)

20T Pulley (1)

20T 7—1—(1
5mm Countersink Washer (2) M
SmmAF7IVVITTvIv—(2)

M3 x 6mm Flat Head Screw (17)
M3x6mm 75w bAwY FXT1) 21— (17)

Aluminum Gear Adaptor (1)
FIWEXTTETE2—(1)

Cero Spur Gear Locker (1)

M3 x 6mm Button Head Screw (11 ¢
» ‘ will) €0 ZN—F7 0y H— (1)

M3x6mm RZ Ay K71 2—(11)

M3 x 8mm Button Head Screw (1)
M3x8mm i RZUAY RXI1)a2—(1)

Cero Ultra Diff Bearing Housing

High Profile (2)

LOvIVES TATRTIVT

NIIVTNATATTAIV(2)

M2.5 x 6mm Socket Screw (4)
M25x6mm Y4y f X 1) 21— (4)

M2.5 x 10mm Socket Screw (2)
M25x10mm Vo y F AT 12— (2)

Bulkhead Cover - A (2)
NIV A~y RAN—-A(2)

Steering Link (1)
ATFT7IT007(1)

M3 x 6 x 2.5mm Bearing (2)
M3 x6x25mmAN71Y 5 (2)

Cero FF Main Motor Mount (1)
M5 x 8 x 2.5mm Bearing (5) E—2—TYV 1)

M5x8x2.5mm A7 >4 (5)

M5 x 10 x 4mm Flanged Bearing (1)
M5x10x4mm 7S INRT7 Y5 (1)

Front Shock Tower-A (1) /B (1)
ZO0Ybk2avo27—-A(1)/B(1)
4.8mm Ball Stud L=4 (5)
4.8mm KR—JV A2y K L=4(5)

o=
4.8mm Ball Stud L=6 (12)
4.8mmAR—JVAZw K L=6(12)

M5.5 x 10mm Fan Post (1)
Z7YERARM Steering Arm -L (1) /R (1)
\_ AFT)VHT—Ls-L(1)/R(1)

Bulkhead A (2)
NI~y F—A(2)

20T Pulley Spacer (1)
20T7—1) —ZAR—=%—(1)

Bulkhead Cover - B (2)
NIV~ FAIN—-B(2)

M5 x 6.5 x 2.5mm Brass Spacer (2)
M5 x 6.5 x 2.5mm 75 ZAZAR—H— (2)

M8 x 12.5mm Steering Post (2)
M8x12.5mm X777V IRAR (2)

M5 x 7 x Tmm O-Ring (1)
M5x7xTmmOY > % (1)

102T Pulley (1)
102T 7—1)— (1)

Midship Belt 306 (1)
Ty Ry TNk 306 (1)

Rear Shock Tower-A (1) /B (1)
V723vy27—-A(1)/B(1)

Bulkhead B (2)
NIV~ F—B(2) /

.8-



| Watching the Front And Rear Bulkhead Installation click here

NV =

v/ / 7/ “%
3. Front And Rear Bulkhead Installation '.-’L‘-Eﬁp.a«‘ﬁ%

7V &IVTNIVIAY FORfTLF

-

Spur Gear Adaptor / R/N\—F T 7%

Step 1

20T Pulley
20T 7—Y—

|

I

I

|

I

I

\ |
M5 x 10 x 4mm !

Flanged Bearing /

TSVINTIVY ~

s
s
s
Ve
Ve
s
s
s
s
\ P
M5x7x1.5mm
/
/ Vs

~

s
Brass Spacer Aluminum Gear Adapt
S Sl m Gear Adaptor
\ TIRAN—Y P TFIVERTTHET 52—
s
M5 x 8 x2.5mm PN /
Bearing s N
~NFUVY s N
s N
s N /
s N .
__________ P N Assembled View
N -
. S 4837 [
S 3 AN 102T Pulley
te P N 102T 7— 1) —
AN
N
/
T M5.5x 10mmFan Post / Step 4
T7VRZ b Y
/
/
/
/
/
/
/  M25x4x6mm
; Spacer
/ AN—H— —
/ / M2.5 x4 x 6mm
Spacer —
/ AR—H— -~
Cero FF Main Motor Mount / / -7
E—42—<UVh , _ - -
M3 x 8mm Y _
Button Head Screw P
REVAY RRI1)1— / -
/ _ -
/ M2.5 x 10mm P
/ Socket Screw r
Y iy bR Ja1— |
/]
/
/
/ M5x7x0.2mm
777777777777777 Shim
S 5 N \
tep P
I’o‘iﬁae(r‘ M5x7x Tmm —
O-Ring
Thread Locker oYy /
xvny ol \
_— \
Midship Belt 306
M3 x 6mm = RS 9
Button Head Screw Sy FZy TNV 306
REUANY RRY ) 1—
Cero Spur Gear Locker

O RN—F7OvH—

-9-


http://www.3racing.hk/movies/CEROFWDFrontAndRearBulkheadInstallation.mp4

3. Front And Rear Bulkhead Installation
7V &IVTNIVIAY FORfTLF

N = S\
L RO E%

T R

s
Step 6

M3 x6x Tmm
Spacer
AN—H—

o
4

4.8mm
Ball Stud L=4
R—IVAZ Y FL=4

/
\ /
\ M3 x 6mm ;
——  FlatHead Screw
IS5y kA FRGYa— 7
/
/N
/ AN
,,,,,,,,,,,,,,,,,,,, N
AN

4.8mm
T Ball Stud L=4
R—IVRZ Y K L=4

M3 x 6mm
Flat Head Screw
75y ANy RRY ) 1—

Steering Link
ATTIVTIVY

TR

/
/ 5mm Countersink Washer _
/ SmmATTUVT Ty v—

/
M5 x 8 x 2.5mm _ @

Bearing
/ a2/

/ M5 x 6.5 x 2.5mm _

/ Brass Spacer
/ 75 RAN—H—
/ Steering Arm - R
/ 17_-7")‘/’7“7'—/_\-R/
/ Steering Arm - L //
/ ARFTUVGT—L-L

M5 x8x2.5mm =+

Bearing
TV

M8 x 12.5mm

Ste p 8 Steering Post :
RFTIVVIRX

Assembled View
#0537 [

/. Step9

/ M3 x 6mm
/ Button Head Screw
/ REUANY RRY ) 1—

7\

M3 x6x2.5mm =

Bearing
NTIYYT

t
M3 x5 x0.2mm 44&*}
Shim
DIN

Step 10

Bulkhead B
NI~y F—B

Bulkhead A
‘ / INIVIA~Ny F—A
4.8mm Ball Stud L=4
4.8mm R—)VRA%Zw FL=4

J

-10-



A=

3. Front And Rear Bulkhead Installation L0

787k & U7 INIVIANY FOBSTL

A S SN R
SCERTEWDS

e
Step 11

Bulkhead A -
NI~y F—A

Bulkhead B
NIV A~y K—B

Flat Head Screw
75y ANy FRY)a1—

\

J

| Watching the Drivetrain Installation click here |

4, Drivetrain Installation / BRE)S X FLOE{TLF

SR
A=~

P
Step 1

~
Cero Ultra Diff Bearing Housing High Profile S
€AV S TAIRTIYIT NIV T NATAT 7LV ~

/ T

~
~
~

Cero Ultra Diff Bearing Housing High Profile
\ €AV Z TATRTIVITNIIVT NATAT 711

i Step 2 —

S
SCER, ﬂ‘ﬁ

—_—— e = = —

Assembled View
A RyA

~

J

-11-


http://www.3racing.hk/movies/CEROFWDFrontAndRearStabilizerAssembly.mp4

L  =>5N
-0 F.%
4, Drivetrain Installation / BRE) X FLOE{TLF = = =

4 )
Step 3
Default Belt Tension Setting
BRENIVE T2 3 VRE
Front Note Position
Zark HEFE
- J

| Watching the Front And Rear Shock Tower Assembly click here |

5. Front And Rear Shock Tower Assembly ‘EER,D{.%
787k & V7 3v 727 —0n{F
4 )
LEft / ,l;Ajttxo?lnllI?ad Screw
e ‘éliI:T\SmdL_G N ; REUAY RRYY1—

M3 x6x Tmm

Spacer
; AN—H—

Bulkhead Cover - B
N~y FAIN—-B

\. J

4.8mm
Ball Stud L=6

R—IVZ R "7 -
Front Shock Tower - A

‘ U73vy27—-A

’S\AZ'E X gmm Note : Please repeat steps for Right Side assembly.
Jocket Screw CREBIBADEITERT Y TERSELTEE L,
Vv bATY)a1—

-12-


http://www.3racing.hk/movies/CEROFWDFrontAndRearStabilizerAssembly.mp4

NV =

S S\
RO EWD>

5. Front And Rear Shock Tower Assembly =4
= = =

782k &V7 a3y 727 -0 Fr

~

[
Left / Z=f8)

M3 x 6mm
Button Head Screw

Kavay K221 1— T

( 4.8mm )
Ball Stud L=6
R—IVA& v K L=6 T
M3 x6x Tmm ‘
Spacer
AN—H—
Bulkhead Cover- A
INIVIANY FAN=-A
J
Rear Shock Tower - A 4.8mm
U7vavya7—-A Ball Stud L=6
R—IVAZ Y FL=6
M2.5 x 6mm
Socket Screw

IS CUEE

[ Note : Please repeat steps for Right Side assembly. ]

THERBIARDHEIIERT Y T RIRELTIEEL,

M3 x 4mm Set Screw (8)
M3 x4mm £y X5 1) 21— (8)

4.8mm Stabilizer Ball (4)
48mm RZES A HF—K—)L (4)

Stabilizer Locker (4)
R2ESAHF—OvhHh—(4)

1.1mm Stabilizer (1)
1.1mm AZ2ES 1/ H—(1)

M4 x 7 x 2.5mm Bearing (4)
M4x7x25mmA7 Y5 (4)

4.8mm Ball Joint (4)
4.8mmR—)bT 314>+ (4)

1.0mm Stabilizer (1)
1.0mm AZES A —(1)

Upper Deck (1)
7yIN—7vF(1)

M3 x 5mm Upper Deck Bolt Screw (4)
M3 x5mm 7 v IN—FT v F RIL kXD (4)

M3 x 6mm Button Head Screw (8)
M3 x6mm RZ Ay FXT1) 21— (8)

M2.5 x 10mm Socket Screw (4)
M2.5x10mm V47 wv F X7 1) 12— (4)

Twist Bar 19mm (2)
VAR RIN—19mm (2)

-13-




| Watching the Front And Rear Stabilizer Assembly click here |

NS
6. Front And Rear Stabilizer Assembly 'JEE:”,U‘F‘%
78V &UTRAZESAHF—0M{FF

? N\ 7 N\

M3 x4mm M3 x 4mm
Set Screw Set Screw
Yy bRV a— vy bRIYa—
M4 x 7 x 2.5mm \ M4 x7x2.5mm ‘ 4.8mm
N 4.8mm : ;
B . Bearin i
1.1mm Stabilizer f;»"Sgy/j ?P}?]';t P 1.0mm Stabilizer ’\“7")?/7‘ ?EJ}?IT/EE A
1.1mm A2 ES A H— ‘ » ‘3 1.0mm X Z2ES A H— l ‘
__.‘ __L___‘ N 7‘ .__h___‘ J—
- Stabilizer Locker
Stabilizer Locker 4.8mm 25—y H— 48mm
AZESAHP—OYH— stabilizer Ball AZETAT O A= obilzer Ball
RBESAHF—R—)L ARESAY =RV
Assembled View Assembled View
43I 43I
( N ( )

Note: M3 x 4mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer.

TEE M3x4mmty PRV 1—IFRZ2ES A

HF—&®<Oy 7 LEVWTLREYL, £y
FRI)1—ERZESAH— LB E
\ 2fb. F—5—TY.,

Note: M3 x 4mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer.
THEE M3xdmmty PRV 1—IER2ESA
HF—&@<Oy I LEVTLREY, £y
X7 21—-3X% g‘_ﬁ(‘f—tﬁ( EVH
25 #—5—T7.
J N J

®

ros

M3 x 4mm M3 x 4mm
Set Screw Set Screw
Yy bRAYVJa1—

Yy bR a—

-14-


http://www.3racing.hk/movies/CEROFWDFrontAndRearShockTowerAssembly.mp4

| Watching the Upper Deck Installation click here | ‘ 22 7
7. Upper Deck Installation

7vIN—T ORI T

7 R

S AT T\

TYyIN—=FTvFRIVFZRD

-

M3 x 6mm
Button Head Screw
REAIANY FRY 11—

Upper Deck
TYIN—=TvF

|

e N e N
Twist Bar 19mm Twist Bar 19mm
YA FIN=19mm YA Z b 13—19mm
M2.5 x 10mm M2.5x 1T0mm
Socket Screw Socket Screw
Vv bR9Y)a1— Voyy bR9Y)a1—
M2.5 x 10mm M2.5 x T0mm
Socket Screw Socket Screw
Vv bR a1— Viry A7) 21—
\. J . J
M3 x 6mm
Button Head Screw
REIANY FRT)1—
M3 x 5mm
Upper Deck Bolt Screw

-15-


http://www.3racing.hk/movies/CEROFWDFrontAndRearShockTowerAssembly.mp4

N =2
ZCER. 0,~£%

~

M3 x 6mm Button Head Screw (6)
M3 x6mm RZ Ay KZXT1) 12— (6)
Cero Ultra Outer Shaft Hub 3mm (4)

M3 x 12mm Button Head Screw (2) EAvIVES TUR— 2% 7 FNT3mm (4)
M3 x 12mm RZ Ay RXA71) 21— (2)
M3 x 4mm Set Screw (2)
M3xd4mm -ty X5 a1—(2)
M3 x 6mm Set Screw (4)
M3 x6mmty X5 21— (4) Cero SSK Shaft (2)
OSSKY v 7 b+ (2)
M3 x 10mm Set Screw (4)
M3 x10 ty bR 21— (4
x1omm € - @ Cero Ultra K_nuckle (4)
M4 x 16mm Turnbuc!(le (4) TATIVES FYIIL @)
M4 x16mm 2—>/\v 7 (4) Cero Ultra Body Shield Upper-A (1) /B (1)

A IS RTFo 2=V T v IN—-A(1)/B(1)
Cero Suspension Pivot Ball 4.8mm (2)
O ARV 3Y ERY bAR—IV4.8mm (2)

Cero Suspension Pivot Ball 5.2mm (8) .
O Y ARV Y 37 ERy biR—Ib 5.2mm (8) 4.8mm Suspension Pivot Bushing (8) Upper Wishbone Spacer (8)

48mmYARY Y a3V ERy FTvI T (8) TYIN— T4y aR—2 AR—H—(8)
I_4.8mm Ball Stud L=9 (2)
b 4.8mm KR—JV A% FL=9(2)

M3 x 5 x Tmm O-Ring (4)

oUW Cero Ultra Body Shield
b4
Front Upper Wishborn Ball Cap 5.2mm (4) Utpé)?jrzl?r:;\ (7]_2‘{)7‘:4 —
JRYETYIN=T4yYa IV E7 v 15— 70mm (2)
M3 x 6 x 3mm Spacer (10) R—> R—=)bF v v 7 52mm (4)
M3 x 6 x 3mm ANX—1— (10)

M6 x 10 x 3mm Bearing (8)
M6 x 10x3mm N7 1) >4 (8)

32mm Turnbuckle (2)
32mm Z—>2/\v )b (2)

Front Upper Wishbone A (1) Front Upper Wishbone B (1)

38mm Turnbuckle (2) Javk7yiN—gqayaR—Y A1) TJAYETPYIN—I4vaR—VB(1)

38mm Z—>2/\v )b (2)

4.8mm x 16mm Ball End (8)
4.8mmx 16mm R—JVIT > K (8)

KPI Outer Shaft (2)
KPIZ7 o2 —2v T b+ (2)

Rear Upper Wishbone B (1) Rear Upper Wishbone A (1)
U77viIN—J1vaR—>B(1) D77 viIN—T4vaR—2A)

Cero Ultra Knuckle Plate - A(2) /B (2)
O oISy IILTL—FAQR)/B()

-16-



| Watching the Front And Rear Knuckle Assembly click here

9. Front And Rear Knuckle Assembly

NS
ACERO WD

- ERD,

702k & UTF o2V
(D

Ceramic Grease

tIIvITIR
11.0mm
<+—>
~
Front Upper Wishbone A [
AV 7 vIN— ////
JavyaR—=VA
~__
Upper Wishbone Spacer

TYIN—Tqva

R ZR—H—
\

™ Upper Wishbone

4.8mm Suspension
Pivot Bushing

48mm YAV 3>
ERy b Ty vy

\ Wrench Body

(Not Included)
LY FH
(HREIIBEENTEYE LA, )

.

T~ Mé4x16mm

Turnbuckle
2=V NRv b

Assembled View
A= Ry

Spacer

TYIN—Tava
R—2 ZAR—H—

d

Front Upper Wishborn Ball Cap 5.2mm
JAV T YIN—T4vTa
R—2 R—)bF+ v 7 52mm

\

Note : Please repeat steps for Right Side assembly.
TER ARG R T Y TEEVIRLTIIZEL,

-

/
Left / =

Ceramic Grease
tIIvIIUR

10.5mm
Rear Upper Wishbone A PN
UT T vIN—
TavvaR_VA /
~__
Upper Wishbone Spacer ‘

TYN—T1vva

R ZAR—1=
\

T~ M4x16mm

Turnbuckle
Z=2INv 1L

Assembled View
#0537 [

J

Upper Wishbone Spacer
TYIN—TJ4v¥a
K= AR—=H—

4.8mm Suspension

Pivot Bushing

4.8mm YAV 3>

ERy kv y ///
Front Upper Wishborn Ball Cap 5.2mm

JAVETYN—TavTa

A=Y R—IbF v v 7 52mm

Wrench Body
(Not Included)

LY Fm
(HAIBEENTEYE A, ) [ Nofte : Please repeat steps for Right Side assembly. ]

TERBIABOBEILIER Ty TEEVIRLTZEL,

-17-


http://www.3racing.hk/movies/CEROFWDFrontAndRearKnuckleAssembly.mp4

8. Front And Rear Knuckle Assembly
787k &VITFHy71VOR T

NV =

S AT T\

7 R

ront Knuckle / 7a>vk-+voib
Left / EfA

Step 1

Cero Suspension Pivot Ball 5.2mm
hd=Ro 0 Sa o4

7 ERy bASIL52mm

M3 x 6 x 3mm Spacer
M3 x 6 x 3mm AR—1—

‘ / Thread
Locker

‘ /Thread Locker
ESA=P2A4- ]

M3 x 10mm
Set Screw
Yy bR Y-

M3 x 6mm
Button Head Screw
REUANY FRY)1—

[
[
[
[
[
[
[
Cero Ultra Knuckle |
[
[
[
[
[
[
[
[

‘ —__PlateB
‘ Rd= 717 o
FvIILTL—+B
Cero Ultra Knuckle
/ tavIVbS FvoIb
Thread
Locker
Thread Locker
xvavy o
N -
/ Cero Suspension Pivot Ball 5.2mm -
M3 x 6mm tOHPRARVY Y 3> -
Set Screw / ERy bR—L52mm T ‘
Yy PRI V21— -
- - /
-~
-~
-~
g /
-~
-~
-~
~ /
-
e AN
- M6 x 10 x 3mm
_ 7 Bearing
- N7I>T
-
_ 7 / \ M3 x 6mm /
- ‘ Cero Ultra Outer Button Head Screw
Shaft Hub 3mm REUANY FRI)1—
M3 x5x Tmm 2AYIVES TR —
O-Ring Y%7 bNT3mm 4.8mm Ball Stud L=9
oury 48mm RA—JVRAZ Y FL=9
,,,,,,,,,,,,,,,,,,,,,, - ——————— — = — =
/
Step 3 /
\ Cero Ultra Body Shield /
Upper 70mm /
OvILbS RF 4« /
=V R7 v I\—70mm /
/
/
M3 x4mm /
Set Screw /
Yy r XY Ya1—- ,
/
—_— y
Cero Ultra Body
Shield Upper A

OvILbS RT7a
Y=IVRT7 v IN—A

v
\
\
\
\
\
\
\
\
\
3mmi |
\
\
\
\

Ball End 38mm Turnbuckle Ball End
R—ILIVF 38mm 22—\ )b "J';_/E/I‘/ F
—r
24.5mm .
S Assembled View
~ —
~ #HaL
Cero SSK Shaft
0SSk v 7 k
M6 x 10 x3mm
Bearing
7YY
M3 x6x3mm
Spacer
AN—H—

~

4.8mm x 16mm 4.8mm x 16mm

Assembled View
#4837 [N

Note : Please repeat steps for Right Side assembly.
THEHEBIBAOMEIER Ty TERUIRLTIEEL,

[

Note : Please repeat steps for Right Side assembly.
THEHEPIABDMEIIER Ty TERVIRLTEEL,




8. Front And Rear Knuckle Assembly
787k &VITFHy71VOR T

X
ZCERD,

PN\
7~

Rear Knuckle / U7 +v21b
Left / A&l

Step 1

4.8mm x 16mm

'Il_'hrﬁad Thread Locker
OCKEr aw'nw;au\

|

I

I

|

I

I

|

4.8mm x 16mm ‘
Ball End I
|

I

I

|

I

I

|

I

I

|

N

Ball End
,-J-;a‘_,BIy IS 32mm Turnbuckle F—IVIV R M3 x 6mm Button Head Screw Iy
‘ 32mm 2—2I\v )b ‘ M3 x6mm K2y FX71) 21— \
X 2 Cero Ultra Knuckle
< > £avIbb> Fv oL
17.6mm ‘
Assembled View - e ions ‘
3 -~ X Xxsmm
:%E...l—L _ Bearing
- R7UYY
~
~
~ Cero Ultra Outer \
=7 Shaft Hub 3mm
_ 7 | tavIVbS TR —
_ - | <% 7 M\73mm
P | \ /
~
- I
_ .
[
- Step 2 | / /
- |
- ‘ M3 x 6mm
Set Screw
| / S YUES
M3 x 12mm | \
Button Head Screw | ’\o"-;?‘nzx Tmm
REIAY FRT 11— Rl
REAUANY FR) 2 ‘ oyTH
|m——————— e —mm mm————————————
I
I
|
| Nofte : Please repeat steps for Right Side assembly.
‘ THARBIABOMEILIERA Ty TEBRVRLTIEE L,
‘ Assem
I
I

Cero Ultra Knuckle
Plate A

hq=17717 4
FvIIVTL—FA

M3 x 6 x 3mm
Spacer
AN—YH—

Cero Suspension Pivot
Ball 4.8mm

O Y ARV 3y
ERY bR—IV 4.8mm

Note : Please repeat steps for Right Side assembly.
TEE BIAAOEIIER Ty TEARVRLTIEEL,

/ ty FRYYa—

~

Cero Suspension Pivot Ball 5.2mm
O ARV a3 Y
/ ERv bR—IL5.2mm

M3 x T0mm
Set Screw

KPI Outer Shaft
KPI7O2—2v 7k

M3 x6x3mm
Spacer
AN—H—

~

N

M6 x 10 x 3mm
Bearing
NT7IVYT

Thread
/ Locker

Thread Locker
ESA=4 |

Cero Suspension Pivot Ball 5.2mm
O HAXYY3Y
ERY FAR—IV5.2mm

bled View

-19-



N

L N
SCERO WD

2.5 x 6 x 0.4mm E-Ring (8)
2.5x6x04mmEL %5 (8)

0-Ring Cover (4)
OU>YTHhIN—(4)

M2.9 x 1.9mm O-Ring (4)
M2.9x1.9mm Ol % (4)

Cero Big Bore Low Profile
Absorber Ball Cap (4)

oy iR o—-7n774
W7 ITYV—NN—KR=IbF+vvT(4)

Shock Silicon Cap (4)
Yawvov)aAvEvry T (4)

Adjustable Ring (4)
AR (4)

\_ Yellow C2.7

M1.4 x 14 x 20.5mm 5.75T Spring (2)
M1.4x14x205mm5.75T RTU>V T (2) #1403y RTF 1 (4)

\

Shock Piston (4 Holes) (4)

Bottom Cap (4)
2avIEX V@A KR—IV) (4)

RELFvyvT(4)

Shock Top Plastic Cap (4)

av by TITFvyvT(4)
M3 x 22mm Shock Shaft (4)
M3x22mm < 3v 7+ 7 b+ (4)

Upper Cover (4)
7y IN—HIN— (4)

M12.5 x 1.5mm O-Ring (4)

\ Aluminum Spring Base Cover 14mm (4
M12.5x1.5mmO0"Y) > % (4) s @

FIVERATY Y GR—ZH/\—14mm (4)

Oil Shock Body (4) M1.4x 14 x20.5mm 6.0 T Spring (2)
M1.4x14x20.5mm6.0T X7 % (2)

White C2.6 )

| Watching the Oil Damper Assembly click here |

9. 0il Damper Assembly / 1 IV 5> 1\—DHR{FF

ZCERD_F w‘bﬁ

4 N R
N
( Shock Piston (4 Holes) ) ~ Ste p 5 i
Step 1 Y3y IER Y R—I) S |
~ 10mm!
25x6x0.4mm —— M3 x 22mm Step 4 . | !
E-Ring \ Shock Shaft ~ Please pre-thread the ball end hole by using a M3 Screw.
EUY Doy b YYAVEAVENNBEIC. EIEMIEAEY Y —ILEEST,
\ Al —ER—IVFpy TR—IUc gy LT EEL,
/ Cero Big Bore Low Profile
2.5x6x0.4mm Absorber Ball Cap
E-Ring TRy SR7 O—7a7741b
EUVY ) TIV—N—Fh—lbF¥vrv7
|
I haid
I
LN
Oil ShockBody I
FANY 3y IRT4— Ceramic Grease
| t3IvIIUR
I
Step 2 0O-Ring Cover
! 0UYTHN—
|
| Bottom Cap Q%%ERECT
. RKhLFvrv T
N
N
~N
M12.5 x 1.5mm O-Ring S M2.9 x 1.9mm
M12.5x1.5mmOY >4 ~ O-Ring
S _ouvy
Adjustable Ring S
\ EE:E-DP2Z ~ /

-20-


http://www.3racing.hk/movies/CEROFWDOilDamperAssembly.mp4

9. 0il Damper Assembly / 1 IV5E 2 1I\— DR FF

X

2~ EROD,

SR
L

-

.

#450 Silicone Qil
#450 1) A=A 1 Ib

#450
Qil

Upper Cover
7y IN—HIN—

7

Shock Top Plastic Cap
avo by T ITExvy T

Shock Silicon Cap
Yavsvyarvivv S

1.Fully extend the shock shaft until piston is at the bottom of shock body,

while holding the shock upright fill shock oil to the level shown on the diagram

to the left.

2av Iy 7 bESIVWT, EXMYBYav IRTA—ORETIKLTTEL,
BHILZ3v I Vv 7 bESIVT, Y3y I FMIVEERICRTOLSICEALTLREL,

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
SAR by TNFHINB LS EXVELTIRBBLTTEL. [EHEBRIET,
ER LY OBBMEGTTTEL,

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEYavIYv 7 MESIWT. EXMUAYav IRTAORETIILTTEL. LE
THOE. YavIFAIVEBFELTTEL. [iEhhdLSl. 54<507avy
EBVTTEL,

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
2avoyUAVF vy TEMBIE. Y3y IRT A —IKBYHIFTTFEL,
LEOFAIHRNTREOHDEEDRRTT .

5.Fully tighten the cap and clean off any excess oil.
Fr v TELOBYEY IR EBDS T, BhicA IV EFK>TTEL,

INCORRECT @CORRECT

FRIER Ef
Install shock silicon cap on to shock body in an angle as shown,
it is normal for excess oil to leak out.

YAVIRTA—lkyav o) aAVF ey TERIVFIFEEEE
LEOFAIVHRENE T, ZThXEEOKRRTY.

~N

J

s

Front / 72k

M1.4x 14 x 20.5mm 5.75T
Spring ( Yellow C2.7 )
ATV G

~

@

/

Assembled View

Aluminum Spring Base Cover 14mm
TIVERTY) VG R—=ZH/8—=14mm

\_ 483X

M1.4x14x20.5mm 6.0T

EEH P A O V4 \\\\\\\\\
Ve
e ®/
Ve
~ 7 Aluminum Spring Base Cover 14mm
y TIWZRTY 2 GR—=ZA\—14mm

~N

-21-



w
=~ R

L N
SCERD £UD—

\
M3 x 3mm Set Screw (1) 28mm Turnbuckle (1)
M3x3mmEy FXZ 1) 21— (1) 28mm Z—>/\v )b (1)
M3 x 6mm Flat Head Screw (4) I 3mm Flat Head Washer (2)
M3x6mm 75 kA FRZ U 21— (4) 3mm 73y Ay FTv Y v—(2)

M3 x 8mm Flat Head Screw (2) M3 x 6 x 1.5mm Spacer (1)

M3x8mm 73w bAy FX51)a1—(2) M3 x 6 x 1.5mm ZAX—4— (1)

M3 x 6mm Button Head Screw (4) M3 x 6 x 3mm Spacer (2)

M3 x6mmiRZ Ay RX71) 21— (4) M3 x 6 x 3mm ANX—4—(2)

M3 Nuts (1) M3 x 12mm Bytten He‘ad\‘Screvlv (3) M5.5 x 10mm Hex Post (3)
M3 Fv k(1) M3 x 12mm RKEZ Ny FX71) 21— (3) M5.5 x 10mm 7~ fEHEZ b (3)
'- 4.8mm Bgll Stud L=6 (1) 4.8mm x 16mm Ball End (2)
J—. 4.8mm R—JV A% FL=6(1) 4.8mmx 16mm R—JLIT> F (2)
Battery Post 35MM (1)
Ny 71 —RZ bk 35MM (1)
M3 x 18mm Flat Head Screw (2) Graphite Upper Battery Plate (2)
M3x18mm 73w bAY FX7 11— (2) IGS77A T yvIN—I\yT)—=TL—F(2)
Graphite Battery Plate (1)
Cero Servo Mount (1) G774\ T )=TFL—F (1)
ttaHY—R<IIU k(1) Motor Adaptor (1)
E—4—THET2—(1)
J

| Watching the RC Unit Installation click here |

10. RC Unit Installation / RC. =y FOEIV{FLF

& =7/ y !l

SCERD U0

4 \ N
| °
Step 1 ‘ 97, Step3
Battery Post 35MM | |
Ny FYU—KZ | 35MM | |
M3 x 8mm ‘ !
Servo (Not Included) Flat Head Screw | |
P—RERIEEENTBYEEA. ) / 75“/ Ay RO U a1— | |
\ / ) |
e
e
£ -
e
e
e
/ 3mm Flat Head - Ste p 2
/ Washer -
3mm73>v b -
4.8mm
\ LS Ball Stud L=6
M3 x 12mm 7 R—IVRZ Y FL=6
Button Head Screw - /
REYAY KRS 2~ \ - _—
e
Cero Servo Mount -
Sihtul |
O H—RTH b ‘ _— \
! \ Servo Saver 23T
| H—RtEA/\—23T
[ M3 x 6mm
| Button Head Screw
RNy FRJa1—
- ! J

-22-


http://www.3racing.hk/movies/CEROFWDRCUnitInstallation.mp4

X

oy 1>
10. RC Unit Installation / RC1= F ORI tCLRO LD

-

28mm Z2—2I\v 7L D

28mm Turnbuckle
‘ 14.2mm /
— — Assembled View
#Hir
4.8mm x 16mm 4.8mm x 16mm
Ball End Ball End
R—IVIV K R—IVITVF

Receiver (Not Included)
Ly—n—
(BRI EFTNTEYEEA. )

Double Sided Sticky Tape
mET—7

ESC (Not Included)
ESC (HBRICIFEENTHEYEHEA. )

Double Sided Sticky Tape
fmEr—7

40 x 40 x10mm Fan

——  (NotIncluded)
40 x40 x10mm 7 7 >
(HRBIIEEETNTEYEEA. )

M3 x 12mm
~— Button Head Screw
REUANY FRTY) 21—

M3 x 6mm
Flat Head Screw
75y bAY KRG 21— ———

~

~

Cable Duct At The Green Zone
JU—=VBSDHTr—TIVEBTT.

Pinion Gear Matching By The Slide Gap

AT RF vy TTEZFVFT7ERELET,

Cable Duct
r—2JIVER

J

-23-



NS
10. RC Unit Installation / RC1= F ORI tCLRO WD

Motor (Not Included)
= T2 —(HAKIFEE
M3 x3mm hTEVELA. )

Set Screw
Yy bR7Ja1—
//
\

/W Motor Adaptor
E—R2—TETH—
/

M3 x 6mm
Flat Head Screw
TIY MY FRI 21—

64 Pitch 40T Pinion Gear (Not Included)
64y FATE=AVF7
(HBIFEFENTEYEEA. )

M3 x 6mm
> Button Head Screw
~ REUAY FRT) 21—

~N

~
~ \
~
M3 x6x 1.5mm >

Spacer ~__ " =X

AR—H— ~
\ ‘ M3 x 12mm B

Button Head Screw  ~

Graphite Upper Battery Plate REIANY FR7) 21— N\
G774 T vIN—
Ny FU—TL—+t \ M3 X 6 X 3mm ~
Spacer A N
‘ AR—H— ~
M5.5 x 10mm
Hex Post \ ‘
NARZ b \ Graphite Upper Battery Plate
| 55T 74 TN
Ny F)—=TL—F
M3 Nuts
M3 Fv b+ \ Battery (Not Included)
Ny T — (BEITIEEE
hTEYEER, )
Graphite Battery Plate ‘
JZ774 b
RyFU=FL—b

M5.5x T0mm
Hex Post
AR

M3 x 18mm
Flat Head Screw

TS5y kAYy FRS Y 21— \

.24



2
ERD

SR
L

Brass Bumper 80G (1)
7SN 1v—80G (1)

Bumper (1)

INVIN—(1)

M3 x 6mm Button Head Screw (4)
M3 x6mm RZ Ay X5 12— (4)

M3 x 8mm Button Head Screw (2)
M3 x8mm RZ Ay FXT1)1—(2)

M3 x 10mm Button Head Screw (2)
M3 x10mm REZ ANy FRXT7 1) 21— (2)

M3 x 8mm Flat Head Screw (4)
M3x8mm 7> kAY RXU 11— (4)

Flanged Nut - 4mm (4)
7579F v b -4mm (4)

Cero Rear Graphite Body Plate (1)
A U7 IST7AMRTATL—k (1)

Upper Bumper Holder (1)

T IN—INVIS—RIVE— (1)

Cut/ Ay b
Front Body Post (2)
70V FRT4—KZF(2)

Rear Body Post (2) Cut/ 7w k
YT RT A —KRAF (2)
Foam Bumper (1) Cut/ H b

T A—LINVIN—(1)

Aluminum Upper Bumper (1)
TIVET wIN=INVIN—(1)

~

J

| Watching the Front And Rear Body Post Assembly click here |

12. Front And Rear Body Post Assembly

A m—t

NTA—

6 P8 0): 3515,

N2 - ,
SCERD U0

zavh &7
p

Front / 7OV (

Flat

M3 x 8mm /i

Aluminum Upper Bumper
‘ TIVET v IN=INVIN—

Brass Bumper 80G
TZVINVIN—80G

Foam Bumper
PEINAIACY

~——— Front Body Post
707 kR
TA4—KRA

Head Screw

75y bAY RRGYa1—

Bumper
NZIN—

J

M3 x 6mm
Button Head Screw
REIANY FRIY 21—

M3 x 8mm
Button Head Screw
RavAy RR71) 21—

Upper Bumper Holder
TYIN—INY
N=FIVF—

M3 x 8mm ’
Flat Head Screw

T3y Ay RS :L—j

~

.25.


http://www.3racing.hk/movies/CEROFWDFrontAndRearBodyPostAssembly.mp4

12. Front And Rear Body Post Assembly RO, ﬁa,;"
707+ & V7 RT4— KA FOBIFF

. B\

M3 x 6mm
Rear Body Post Button Head Screw

REUAY K 17—
UTRF 1 —RAF — REVAY FZX7Ya

;

Cero Rear Graphite Body Plate ‘ ?

€O UTFISTFAMRTATL—F — \l;ear?:o_(ijosTtDZh
TR 4 —iR

M3 x 10mm ‘ ‘

Button Head Screw

REIANY FRIY1— — ‘

M3 x 10mm
Button Head Screw
REUAY FRY)21—

Flanged Nut - 4mm
757YF Y k-4mm

l

Note : Please repeat steps for Right Side assembly.
TERBIARAOMILIER Ty TEREELTZEL,

Final Assembled View
SERX N




DRIVER %=

DATE 15 , 18 ., 2822
M “,& FINAL POSITION (3580 BESTLAP (BE%)
_.‘:Epa 'Fw D ORCUIT =5 PYL  [LASS w@m) /) gLinwy
H = ’7 W pace o) (] moook =) ourooor =50 | (] OPENSTOCK
W 7Ra0H () AspuaLTE®) [ camper e | L) MODIFY
1/18 SCALE RADIO CONTROL FWD CHASSIS W 7eacrion (nED) [ HIGH (%) meorum ) (] Low ()
SETUP SHEET W 7RACK CONDITION (A% aarces) [ sumpy @)
ozan pirr BODY @Es RIDE HEIGHT
(EBREIE ) seoos (%) | SHIELD Omo S (B t:55)
AL1O0WED UPPER oIl (BiRE) 5.0 s
cEaR () HINGFIN # ———
ARE/ER) 3 ] CAMBER ANDLE
) wr/e == HEX ”2‘””;’ %g) JOLES (sMzfa) 15 °
— THICKNESS 3.5 mm .
RIDE 43 PUDDY BUMF 1. 1 7 T
"B 3 —————— | SWAY BAR (W51512)
OER e STEER e pER LINKAGE SPRING (8% 11
ABSOREB TWIST BAR PLACED INNEF SFACER -; RIBIC ing _ L
SFACER oy O HORIZONTAL 1o ellow DROOP (IEi772)
. BLADDER FOAN 16
O YERTICAL (ETEEG4) -6 mm
UPFPER il D d oownsTop
2o BEAFING| PEBOUND (387%) (ﬁ%’éﬂtﬂﬁm)G 0
BOLLING HOUSING 0 % Y
SHIMS P
B) [ASTER (FEfD) TOE ANGLE (R %)
CER e LOWEF WISHBONE SHIMS 4 -1
RIDE HETGHT
: oI (HRE) (RiHE32)
nn
FOLLING # 450
SHIMS DISTN (E5) CAMBER ANDLE
(sMiE )
HEX 2. { 2 3 @ HOLES 15 °
3.5 wm THICKNESS 9 o e
LOWER WISHBONE SHIMS SPRING (35) SWRY BAR (1)
ABSOREB Qves BODY oRacing _ 1.0m
SPACER QY SHIELD UFPFER LINKAGE | DROOP (HEETR)
0 INNEFR SFACER BLADDER FOAM
mm (B TELRE4) 1.8
. nn
ves [ mo —
O DOWNSTAP
urrer | REROUND (7S) (RS L IR AT
- 0 % 5.6 wm
TWIST BAR PLALED ot —_—
b4 9 worrzonras TOE ANGLE (R7%)
4 .9%72-7 4 cowen | CASTER (iF) .
O VERTICAL i 0 2
REAR BODY POST
PLACED
® UFFER DECK SCREWED POSITIONING W HORIZONTAL
@® @
O UERTILAL
OO0 @ ® O O
M M M O O
® @
v MOTOF MOUNT SCREWED POSITIONING
SCREWED
M YES [ YES USED SET
@® Ono SCREW
FRONT THREAD 188 2o
REAR THREAD 187 o
WHEELBASE 257 om
WEIGHT 1320 ¢
! =it COMMENT:
£RONT _ QM7 spurcean ) 887 | 64 prrey | pimon sespsre) 42 1
5 Rush / Rush MOTOR (%% BATTERY (®3t) [P 6000 MAH
compouns 36x / e (%) MAGNUM 13.5 ;
msERT <ET I <7 £SC (=) HW XR10 Stock SERUO (AR Power HD R15
77T SET 7/ SET Bopy (=%) Twister wing (B®)  Std
TIRE TRERTHENT minity — [ fanry FINAL ORIVE RATIO (Y0 [ SPUR /PINION ¥1.9):1 = 3.98




( CeroFWD )

Fianl Gear Ratio Chart/ ( Cero FWD ) 771 FIVF¥ 7L FFvr—F

Ratio No. OF 48 PITCH PINION GEAR
1.90 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46
84 10.64] 9.98| 9.39| 8.87| 840| 7.98| 7.60[ 7.25| 6.94| 6.65
83 10.51] 9.86] 9.28| 8.76] 8.30| 7.89| 7.51[ 7.17| 6.86| 6.57| 6.31
82 10.39] 9.74| 9.16[ 8.66| 8.20| 7.79| 7.42( 7.08| 6.77] 6.49[ 6.23] 5.99
(14 81 10.26] 9.62| 9.05| 8.55| 8.10| 7.70| 7.33| 7.00/ 6.69] 6.41| 6.16] 5.92| 5.70
M 80 10.13| 9.50| 8.94| 844 8.00[ 7.60] 7.24) 691 661 6.33] 6.08) 585 563 543
G 79 10.01] 9.38| 8.83| 8.34| 7.90| 7.51| 7.15] 6.82| 6.53] 6.25| 6.00( 5.77| 5.56| 5.36] 5.18
78 9.88] 9.26] 8.72| 823 7.80[ 7.41| 7.06| 6.74] 6.44( 6.18] 593| 570| 549 529| 511 4.94
m 77 9.75( 9.14| 861| 813 7.70[ 7.32| 6.97| 6.65 6.36] 6.10] 5.85| 563 542 5.23| 504 488 4.72
o 76 9.63| 9.03] 849| 8.02] 7.60[ 7.22| 6.88 6.56| 6.28] 6.02] 578 555/ 535] 5.16] 4.98| 4.81| 4.66] 4.51
(7)) 75 9.50) 891 838 7.92| 750 713 6.79] 6.48| 6.20| 5.94| 570[ 548 528] 5.09] 491 4.75] 4.60| 4.45| 4.32
T 74 9.37 8.79| 827 7.81| 7.40( 7.03] 6.70| 6.39] 6.11| 5.86| 5.62| 541| 521 5.02| 4.85| 4.69] 454 4.39| 4.26| 4.14
QO 73 9.25 8.67| 8.16| 7.71| 7.30] 6.94| 6.60| 6.30] 6.03 5.78] 5.55| 533 514 4.95| 4.78| 4.62| 4.47( 4.33] 4.20| 4.08/ 3.96
| 72 9.12| 8.55| 8.05| 7.60] 7.20( 6.84| 6.51| 6.22| 595 5.70| 547 526 5.07[ 4.89] 4.72) 456 4.41] 4.28| 415 4.02| 3.91] 3.80
o 71 8.99| 843 7.94( 7.49| 7.10| 6.75| 6.42( 6.13| 587 562 540[ 519 5.000 4.82] 465/ 4.50[ 4.35| 4.22) 409/ 397 3.85| 3.75| 3.65
0 70 8.87 831 7.82] 7.39] 7.00( 6.65 6.33] 6.05| 5.78] 5.54| 5.32| 512| 4.93| 4.75| 4.59| 4.43| 429 4.16] 4.03] 3.91] 3.80[ 3.69| 3.59| 3.50
< 69 8.74 819| 7.71] 7.28| 6.90[ 6.56| 6.24] 596| 5.70 546| 524| 504 4.86] 4.68] 452 437 423 4.10| 3.97| 3.86/ 3.75] 3.64| 3.54] 345/ 3.36
LL 68 8.61| 8.08| 760 7.18 6.80] 6.46| 6.15| 587 5.62| 5.38| 517 4.97| 479 4.61| 446] 431 417 4.04] 3.92) 3.80/ 3.69] 3.59| 3.49] 3.40[ 3.31] 3.23
0 67 8.11] 7.60[ 7.15 6.76] 6.40| 6.08] 579 553| 529| 5.07| 486 4.68] 450 4.34] 419/ 4.05 3.92| 3.80| 3.68/ 3.58] 3.47| 3.38] 3.29| 3.20( 3.12| 3.04] 2097
O. 66 8.36| 7.84| 7.38] 6.97| 6.60] 6.27| 597 5.70| 545 523| 502 4.82| 4.64| 448 432 4.18| 4.05| 392 380 3.69| 3.58| 3.48| 3.39 3.30 3.22] 3.14] 3.06f 2.99
2 65 8.23| 7.72| 7.26| 6.86| 6.50[ 6.18| 5.88| 5.61| 537 5.15| 4.94| 4.75| 457 4.41| 4.26| 4.12| 3.98[ 3.86] 3.74] 3.63] 3.53| 3.43| 3.34| 3.25| 3.17[ 3.09] 3.01] 2.94| 287
64 7.60| 7.15| 6.76] 6.40| 6.08] 5.79| 5.53| 5.29| 507 4.86| 4.68] 4.50| 4.34| 4.19| 4.05] 3.92| 3.80| 3.68] 3.58| 3.47| 3.38] 3.29| 3.20| 3.12| 3.04| 297 2.90| 2.83] 276
63 7.04| 6.65| 6.30] 5.99| 5.70| 544 520 4.99| 4.79] 4.60[ 4.43| 4.28| 4.13| 3.99| 3.86] 3.74| 3.63| 3.52| 3.42| 3.33] 3.24| 3.15[ 3.07| 2.99| 2.92| 2.85| 2.78| 2.72| 2.66
62 6.54| 6.20f 589 5.61| 535 512 491 4.71] 4.53] 4.36] 4.21| 4.06] 3.93] 3.80| 3.68 3.57 3.46| 3.37] 3.27| 3.18[ 3.10] 3.02] 295 287 2.80| 2.74] 2.68] 2.62| 256
Ratio No. OF 64 PITCH PINION GEAR
1.90 20.00 | 21.00 [ 22.00] 23.00] 24.00 ] 25.00] 26.00 [ 27.00[ 28.00 | 29.00] 30.00 ] 31.00 ] 32.00 | 33.00] 34.00 ] 35.00] 36.00 37.00 | 38.00 ] 39.00 [ 40.00] 41.00 | 42.00 | 43.00 [ 44.00] 45.00 ] 46.00 47.00 ] 48.00] 49.00 [ 50.00] 51.00 | 52.00] 53.00 [ 54.00[ 55.00 | 56.00 ] 57.00 ] 58.00 | 59.00 ] 60.00] 61.00] 62.00 63.00] 64.00 | 65.00
112.00] 10.64[ 10.13] o67] o0.25] ss7| 851 s.18] 7.88[ 7.60] 7.34] 7.09 6.65)
111.00| 10.55| 10.04| 9.59| o.7| 8.79| 8.44| 811 7.81[ 7.53] 7.27] 7.03| 6.80] 6.59] 6.39
110.00| 1045] 9.95| 9.50| 9.09| 8.71| 836 804 7.74] 7.46| 7.21| 697 674 653 6.33] 6.15
109.00[ 10.36] 9.86| 9.41| 9.00| 863| 828 7.97| 7.67| 7.40| 7.14| 6.90| 6.68| 6.47| 6.28] 6.09| 592
108.00| 10.26] 9.77| 9.33| 892 855| 821| 7.89 7.60[ 7.33| 7.08| 6.84 662 641 6.22 6.04| 586 570
107.00| 1017 9.68| 9.24| 8.84| 847 813| 7.82| 753 7.26] 7.01| 6.78] 6.56| 6.35| 6.16] 598 581 565 549
106.00| 10.07] 9.59| 9.15| 876 839| 806| 7.75| 746 7.19| 6.94] 6.71] 650 6.29] 6.10[ 5.92| 575 559 544 5.30
105.00| 9.98[ 9.50[ 9.07[ 867 831 798| 7.67| 7.39] 7.13| e.88| 6.65 644 623 605 587 570 5.54] 539 5.25 5.12]
104.00] 9.88] 9.41| 898 859 823] 7.90| 7.60[ 7.32| 7.06] 681 659 637 6.18] 599 5.81] 565 549 534] 520 5.07] 4.94
103.00| 979 932 890 851 815 7.83) 7.53] 7.25| 6.99] 6.75| 6.52| 6.31| 612| 593 576 559 544| 529 515 5.02| 4.89| 4.77
102.00( 9.69| 9.23| 881 843| 808 7.75| 7.45| 7.18| 6.92| 6.68| 646| 625 6.06| 587| 570| 554| 538 524| 510 4.97| 4.85| 4.73| 4.61
O [101.00] 9.60] 9.14| 872] 834 800| 768 7.38] 7.11| 6.85] 6.62| 640] 6.19] 6.00| 582 564] 548 533] 519 505 492 4.80] 468 457 4.46
<L [G00.00] 9.50] 905] s64] 826 7.92] 7.60] 7.31] 7.04] 679] 655| 633] 6.13] 5.94] 5.76] 559 543 528 5.14| 5.00] 4.87] 4.75| 4.63] 4.52] 442] 432
% 99.00 | 9.41| 896| 855 8.18| 7.84| 7.52| 7.23] 697] 6.72| 649] 6.27| 6.07| 588 570] 553| 537| 523 508 4.95| 482 470 459| 448 437 4.28] 4.18
98.00 | 9.31] 887 846] s.10] 7.76] 7.45| 7.16] 6.90] 6.65] 642] 6.21] 6.01] 582 5.64| 548 532| s517| 503 490 4.77] 4.66] 4.54] 4.43] 4.33] 4.23] 4.14] 4.05
& o700 | 022 878 8.38| 801 768 7.37] 7.09| 6.83] 658 636 614 595 576| 558| 542| 527| 512 4.08| 4.85 4.73| 461 450 4.39] 4.29] 4.19] 4.10| 4.01] 3.92
W 96.00 | 9.12| 869 820 7.93] 7.60] 7.30] 7.02| 676 6.51] 6.20] 6.08] 5.88] 570 5.53| 5.36] 521| 5.07] 493 480 4.68] 4.56] 4.45| 434 424 4.15] 4.05] 397 388 3.80
o) | 9500 9.03] 860 820 7.85| 7.52| 7.00| 6.94| 6.60| 6.45] 6.22[ 6.02| 5.82] 5.64] 547| 531] 5.16] 5.01| 4.88| 475 4.63] 4.51) 40| 4.30] 4.20] 410] 401] 300| 384] 376 368
o [9400| 893 850l 812] 7.77] 7.44] 7.14] 687 661 638 6.16| 595 576 558] 541] 525] 5.10] 4.96| 483 470 458 447| 4.36] 4.25] 415| 406| 307| 388 380 372 364] 357
O |93.00| ses| sa1| so3| 768 7.36] 7.07] 680| 6.54] 631] 6.00| 580 570] 552 535] 520 505| 491] 478| 465 4.53| 442] 431 421] 411 402| 393 384| 376] 368 361] 353 346
= | 9200 | 874 832 7.95] 760 7.28] 6.99] 6.72| 647 624 6.03] 583 564] 546 530 5.14[ 499 4.86| 472 460 448 437| 426| a16| 407| 397] 388| 380 372 364 357[ 350 3.43] 3.36
o [ot00] 86s] 823 7.86] 7.52] 7.20] 6.92] 6.65] 6.40] 6.18] 596 576] 5.58] 5.40] 5.24] 500 4.94] 480] 467] 455 443[ 432[ 422] 412 4.02[ 3.93[ 384] 376 368 360] 3.53] 346] 339 333 3.26
o | 9000 | 855 814] 7.77] 7.43[ 7.13] 6.84] 6.58| 6.33] 6.11] 590 570[ 5.52| 534 518 503] 489 475 462 450 4.38] 4.28] 4.17| 407 398 389 3.80| 3.72| 364] 356] 349 342 3.35| 3.20] 3.23] 317
© | 8000 846| 805 769 7.35] 7.05| 6.76] 650 6.26| 6.04] 583 5.64] 545 528 512 4.97| 483 470| 457| 445 434[ 423] 412| 403| 393 384 376| 368| 360 352 345 338 3.32] 325 319 313 3.07
L [8800| 836] 7.96] 7.60] 7.27] 697 6.69] 643] 6.19] 597| 5.77| 557| 539 523] 5.07| 4.92] 478 4.64] 4.52] 440] 429 4.18] 4.08| 3.98| 3.89| 3.80| 3.72| 3.63] 3.56| 3.48] 3.41| 3.34] 3.28] 3.22) 3.45| 3.10[ 3.04| 2.99
O [Gs7.00 | 827] 7.87] 7.51] 7.19] 6.89] 661 6.36] 6.12] 590 570 551 533] 5.17] 5.01] 4.86] 4.72] 4.50] 447] 435] 424] 4.13| 403] 394 384] 3.76] 367] 359 352 3.44] 337] 3.31] 524] 3.8 5.12] 3.06] 3.01 295 290
o | 8600 817| 7.78] 7.43] 7.10| 6.81] 6.54| 6.28] 6.05| 5.84] 563 545 527 511 4.95| 4.81[ 467 4.54] 4.42] 4.30[ 419] 409 399| 389 3.80| 3.71| 3.63| 355 348| 340 333] 3.27] 324] 3.18] 3.12| 3.06] 3.01] 2.95| 2.90] 2.8
Z | 85.00 7.69| 7.34| 7.02| 673 646 6.21| 598| 577 557 538 521 5.05| 4.8 4.75| 461 449 4.36] 425 414 404] 3.94[ 385 376| 367| 359 3.51| 344 336| 330 323 3.47[ 311 3.05] 290| 294 288 283 278 274
84.00 7.25| 6.94| 6.65| 6.38] 6.14| 591 570 550| 5.32| 5.15] 4.99| 484 469 4.56| 4.43| 4.31| 4.20] 4.09| 3.99] 3.89| 3.80| 3.71| 3.63| 3.55| 347 340 333] 326 3.19| 3.13| 3.07| 3.01] 296| 2.90| 285 280 275 2.71[ 2.66
83.00 6.86| 6.57| 6.31] 6.07| 584 563] 544| 526 500 493 478 464] 451 438 426 4.15] 4.04] 304| 385 3.75| 3.67[ 3.58] 350| 343| 336 3.29| 3.22| 3.15| 3.13] 3.07] 3.01] 296 2900] 285 280 275 271[ 266[ 262
82.00 6.49| 623 599 577 556| 537| 519 503 4.87| 472 4.58] 4.45| 4.33| 4.21] 4.10| 3.99| 3.90| 380 371 3.62| 3.54| 346| 339| 331 3.25| 3.18| 3.12| 3.05| 300 294 289 283] 278 2.73| 269 2.64] 2.60[ 255 2.51
81.00 6.16] 5.92| 570 550 531| 5.13] 4.96] 4.81 466 453 440 4.28] 4.16| 4.05| 3.95] 385 375 3.66] 358 3.50| 3.42] 335 327| 321| 3.14| 3.08[ 3.02| 2.96| 290 285 280 275 2.70| 265 261 257 252 248] 244
80.00 5.85| 563 543 524| 5.07| 490 4.75] 4.61] 4.47] 434 422 411] 400] 390 380 371| 362 353 345 338] 330[ 323] 317 3.10| 3.04| 298] 292| 287| 281 276] 2.71| 267 262 258 2.53] 249] 2.45( 241] 2.38
79.00 5.56| 536 518 500 4.84] 4.69| 455 441 420 417[ 406| 3.95| 385 3.75| 366] 3.57| 3.49| 341| 334 3.26] 3.19] 3.13| 3.06| 3.00] 294 2.89 2.83| 2.78] 273 268 263 259 254] 250 246 242 238 235 231
78.00 5.20| 511 4.94] 478| 463 4.49| 4.36] 423 4.12[ 401 390 380 371[ 361 353 345 3.37] 320 322 3.15] 3.09] 3.02| 296 291| 3.15| 2.80] 2.74| 269| 265 260] 2.56| 251] 247| 243] 239 235 2.32[ 228
77.00 5.04| 488 472 457 443 430] 4.18] 4.06| 395 385 3.75| 3.66| 357 348 340 3.33[ 3.25| 3.18| 3.11| 3.05] 299 293 2.87| 2.81| 276 2.71| 2.66] 2.61| 257 252 248 244 240| 236 232 229 2.25
76.00 481 466 451 4.38] 425 4.13] 4.01] 3.90[ 3.80[ 3.70| 3.61] 3.52| 3.44| 3.36| 3.28] 3.21] 3.14| 3.07| 3.01| 2.95] 289 283| 278| 272 2.67| 2.63| 258 253| 249 245 241 2.37] 2.33] 229 2.26] 2.22
75.00 4.60] 4.45] 4.32] 4.19] 4.07] 396] 3.85] 3.75] 3.65] 3.56] 348 3.39] 3.31] 3.24] 3.47] 30| 3.03] 2.97] 2.01] 2.85] 279] 274] 2.69] 2.64] 259 254[ 250] 246] 242 2.38] 2.34] 2.30] 226] 2.23] 2.19
74.00 439] 4.26] 414 402l 391[ 380 370 361] 352 343] 335] 327] 320] 3.42] 306] 209 203 287] 281 276] 270 2.65] 2.60] 256] 251 247] 242] 238] 234 230] 227[ 223[ 220 2.1




Spare Parts & Optional Parts / AN7I\—*Y & 7 aFIviNn—"

3RAC-BE4816/V3
4.8mm Ball Cap Set
-16mm_ V3

¥250 3RAC-BS4804/TE

¥680
7075 Aluminum 4.8mm HEX Ball
Stud H=4 (4pcs) - Teflon Coated
48mm7 )V R—)VAZ Y FR4mm

48mm R—IVF vy TV apsFoava—revs)

3RAC-BS4806/TE  ¥1530

3RAC-ER1003  ¥250

7075 Aluminum 4.8MM Ball Stud E-Clip 1.0x3x0.2

L=6 (10 pcs) - Teflon Coated

70757 )VZ4.8MM R—)V A2y PR

Opcs

6mm (10pcs) - 770> A—745 E-21) 7 Tmm(FE) x 3mm

3RAC-ER2506
E-Clip 2.5x 6 x0.4
- 10pcs

¥150

E-21) w7 2.5mm(PE) x 6mm

3RAC-PN2010  ¥150
M2 x 10mm Steel Pin

- 5pcs

M2 x 10mm AF—)bE>

3RAC-P3 ¥250
P3 O Ring (2.9 X 1.9mm)
(5pcs)

P30-J>% (29X 1.9mm)

-16mm V3 (FMB) x 0.2mm (Bd#) - 108 (A4R) x 0.4mm (Ed) - 108 - 5% (5pcs)
SAK-40B ¥310 SAK-50 ¥760 SAK-A509 ¥850 SAK-A538 ¥3390 SAK-A538/BK ¥510 SAK-A538/BU ¥510 SAK-AS538/CL ¥510
Universal Shaft Roller For ~ Body Post & Bumper For  Stabilizer Locker for M1.4x14x20.5 M1.4x 14 x20.5_4.25T M1.4x 14 x20.5_5.0T M1.4x 14 x20.5_6.5T
3racing Sakura 3racing Sakura Sakura Advance Spring Set C3.40 (2 pcs)_Black C2.95 (2 pcs)_Blue C2.40 (2 pcs)_Clear
3L— >y Sakura B1=  3L—%-SakuraFl Sakura AdvanceFd M1.4x14x20.5 M1.4x14x205_425T A7 M1.4x14x205_50TRT M1.4x14%x20.5_50T R
N=H Vv T hO—5— RTFA—RAF&INVIN— AZ2eSA/H—0Ovh— AT T b U2T EBAY)-T 5y UG (2BAY) -FW U2 (@A) -707
SAK-A538/GR  ¥510 SAK-A538/GY  ¥510 SAK-A538/OR ¥510 SAK-A538/PU ¥510 SAK-AS538/RE ¥510 SAK-A538/WH  ¥510

M1.4x 14 x 20.5_5.25T
C2.80 (2 pcs)_Green
M1.4x 14 x20.5_5.25T 27/
UG (2BAY) - 71—

M1.4x 14 x 20.5_6.25T
C2.50 (2 pcs)_Grey
M1.4x 14 x20.5_6.25T 27
U2 (2BAY) - L—

M1.4 x 14 x20.5_5.5T
C2.75 (2 pcs)_Orange
M1.4x14x20.5 55T 27
U (2BAY) -F LY

M1.4x14x20.5_4.5T
C3.25 (2 pcs)_Purple
M1.4x14x205 45T X7

M1.4x 14x20.5_4.75T
C3.10 (2 pcs)_Red
M1.4x14x20.5 4.75T R

M1.4x 14 x20.5_6.0T
C2.60 (2 pcs)_White
M1.4x 14 x20.5_575T 27

SAK-A538/YE ¥510
M1.4x 14 x20.5_5.75T
C2.70 (2 pcs)_Yellow
KIT-ADVANCE 21/

U2 EAN)-IX=T)V U (EAN) - Ly b U2 (2BAY) -1z INIVIAY R

3RAC-P5 ¥250 3RAC-DPO9  ¥680 3RAC-TR328 ¥430 3RAC-BS48032/TE ¥2000  SAK-C101 ¥3600 SAK-C101/A  ¥800 SAK-C101/B  ¥600
P5 O Ring (4.8 X 1.9mm) Big Bore Piston 1.1 x 4 64 Titanium 3mm 7075 Aluminum 4.8mm Gear Differential Set Gear Differential Housing  M3.6 x 9.5 x 0.1 Spacer
(5pcs) EwaRTEV AR Tumnbuckle - 28mm (2 Pcs)  L=3.2 Roll Bar Ball For 3RACING Cero For 3RACING Cero For 3RACING Cero
P50-U>% (48X 1.9mm) 11x4 64F8>3mma— gl}g’SDCi) ;;eﬂfﬂagooffd 3RACING Cerofit 0 3RACING Cerof8t Ok 3RACING CeroFIM3.6 x

- 7)b=48mmL=3.20—/b/\— S 277 T4 S5 P DY ¢ H—
(5pcs) I\ 2L - 28mm(2pcs) R0 - oaon s VN FTTIEYE SXTTITINGIVY 9.5x0.1 AN—4
SAK-C101/C ¥600 SAK-C101/D  ¥1000 SAK-CI101/E ¥1000 SAK-C102 ¥2000 SAK-C103 ¥2400 SAK-C104 ¥8000 SAK-C104/AL  ¥8000
Front Pulley Housing For Diff. Outer Joint 2mm For  Diff. Outer Joint 2mm Front Solid Axle Main Centre Pulley 20T For Main Graphite Chassis Aluminum Main Chassis
3RACING Cero 3RACING Cero FWD For 3RACING Cero Sport Body For 3RACING Cero 3RACING Cero For 3RACING Cero

Oo)bb> 7avh
T=)=N\TIY

3RACING Cero FWDA 77
TIB—=I34>7 F2mm

3RACING Cero Sport f§ 7
7 ToR—T34 >~ r2mm

3RACING Cero B70 > b
VYR TORIVESR

3RACING Cerof
tR—7—1)—=20T

3RACING Cerofg X1~
IIT7A v —>

2mm For Cero Ultra
3RACING Cero A3 771L
IRV v—2mm

SAK-C105 ¥2000
Graphite Lower Wishbone
For 3RACING Cero
5774 NI
TAyvaR—>

SAK-C105/V2  ¥2000
Graphite Lower Wishbone
For 3RACING Cero Ultra
JST77A M OT—
TAyvaAR—>

SAK-C106 ¥2000
Rear Graphite Lower
Wishbone For Cero
UT9Z 774 N
JAYTAR—Y

SAK-C107 ¥2000
Front Lower Damper Balll
Mount For 3RACING Cero
3RACING Cero7 A b
T IN—R—IL TV b

_29_

SAK-C108 ¥2000
Rear Lower Damper Ball
Mount For 3RACING Cero
3RACING Cerof8) 7 T
AYIN=R—=)L IV

SAK-C109 ¥600
Suspension Pivot Bushing
4.8mm For 3RACING Cero
Rdn o S D

Ry b T vy 4.8mm

SAK-C110 ¥600
Suspension Pivot Bushing
5.2mm For 3RACING Cero
O YRRy ER

vk Ty 5.2mm



Spare Parts & Optional Parts /| AN7I\—*Y & 73 FIbiNn—"

SAK-C111 ¥460
Downstop Mount For
3RACING Cero

3RACING Cerofgt 0
BIVANYTIIU b

SAK-C112
M5 Bowed E-Ring For
3RACING Cero
3RACING CeroA
MSSHEU Y

¥460 SAK-C113

Mé Bowed E-Ring For
3RACING Cero
3RACING CeroA
M6SHEY >

¥460 SAK-C114

¥600
Suspension Pivot Ball
4.8mm(Steel) For Cero
O ARV Y3v B
Ry A=) 4.8mm $J2

SAK-C115 ¥1200
Suspension Pivot Ball
4.8mm (TI) For Cero

ta ARy ar ¥
Ry FR—)L 4.8mm 64T

SAK-C116 ¥2400
Aluminum Bulkhead

For 3RACING Cero
3RACING CeroRBtHR
TIWZINVIAY R

SAK-C117 ¥3200
Aluminum Motor Mount
For 3RACING Cero
3RACING CeroRBtR 77
IWEE—2—TIVH

SAK-C118 ¥600
Spur Gear Locker For
3RACING Cero

3RACING CerofBt 0
AN=FT7OvH—

SAK-C118A

For BRACING Cero
3RACING CeroRF %>~
AN=F7 OvH—

¥1000 SAK-C119
Titanium Spur Gear Locker Motor Mount Battery Spacer

¥400

M2.5 x4 x 6 For Cero
R S AV AN
— A=Y —M2.5x4x6

SAK-C120

Belt Tension Nut For
3RACING Cero
+AvILEZ NILE
Trvav vk

¥400

SAK-C121 ¥400
Cero Ultra_Diff Bearing
Housing high profile

TavIVES FAIRTIYT

NIV INATATTAIL

SAK-C122 ¥400
Cero Ultra_Diff Bearing
Housing Low profile

NIV a—=7a774Ilb

wavIVZ FAIRTIVYT

SAK-C123 ¥800
Steering Post M8.5 x 12.5
For 3RACING Cero
3RACING CeroBtR X7
T2 KA M8.5x12.5

SAK-C124 ¥3000 SAK-C125 ¥800 SAK-C126 ¥2400 SAK-C127 ¥2400 SAK-C128 ¥2000 SAK-C129 ¥2200 SAK-C129A ¥2200
Steering System For Twist Bar 19mm For Front Shock Tower For Rear Shock Tower For Cero Ultra Bulkhead Cero Ultra_Graphite Cero Ultra_One Piece
3RACING Cero 3RACING Cero 3RACING Cero 3RACING Cero Cover Standard Upper Deck_64 Graphite Upper Deck_64
3RACING CeroABt 0 3RACING CeroABt 0 3RACING CeroBAVIL 3RACING CerotO™” R4 L)1 WAV] V720N

RTTIVYT VAT I

YA ZRIN—=19mm

Z78YbhravsrT—

WS V7avs27—

v R AN=REVE—F

avILS G577
7yIN—=TvF64

wavVbZ IVE=R T
ST774 b T yIN—=TvF64

SAK-C130 ¥2200

SAK-C130A ¥2200

SAK-C131 ¥800

SAK-C131A ¥1000 SAK-C132 ¥600 SAK-C133 ¥1000 SAK-C134 ¥1000
Cero Ultra_Graphite Cero Ultra_One Piece M3 x 5 Upper Deck M3 x 5 Titanium Upper Cero Ultra Balll Cero Stabilizer Set Cero Front Upper
Upper Deck_55 Graphite Upper Deck_55  bolf screw Deck Bolt Screw Joint 4.8 O R2E> wishbone
OIS IST7A OIS TVE=R Y M3x5TvIN—Tv M3 x5F22 Ty £OUIVZ R— AHF—tvh o 7avhb7yI—
TvIN—T v F55 ST7AL TyIN—=TvF55  FRIVERY N=TvF RILbRY JIZE RPN Dy AR—=Y
SAK-C135 ¥600 SAK-C136 ¥600 SAK-C137 ¥800 SAK-C138 ¥800 SAK-C138A ¥1000 SAK-C138B ¥1000 SAK-C139 ¥1200
Cero Upper wishbone Cero Ultra Front Upper M4 x 16 Turnbuckle Cero Suspension pivot Cero Suspension pivot Ball - Cero Suspension pivot Ball - Cero Suspension pivot
Spacer wishborn Ball Cap 5.2mm M4 x 16 2—>/\w )b Ball_5.2mm_sJ2 with Screw 4.5mm x 5.2mm  with Screw 6.5mm x 5.2mm  Ball_5.2mm_64T|
A 7vIS— Yy €OY)VhS 7avk7yii—9g Rdn b O D O YAV Y3VERY S O YRRV VaVERY S 2o H ARV 230 ¢
R ZN—tf— w¥aR— R—)bF+v752mm Ry kR—)L 52mm SJ2 A=Y 45mmx 5.2mm KR—)bFT 6.5mmx5.2mm R kR—)L 5.2mm 64TI
SAK-C140 ¥1800 SAK-C141 ¥2400 SAK-C142 ¥1600 SAK-C143 ¥1600 SAK-C144 ¥1600 SAK-C145 ¥400 SAK-C146 ¥800
Cero Ultra Knucle Cero Ultra Knucle Cero Ultra Outer Cero Ultra Outer Cero Ultra Outer M4 x 6x 10O Roing Cero Ultra Body
Plate wavibb> Fv i Shaft_Hub_3mm Shaft_Hub_3.5mm Shaft_Hub_4mm M4x6x10U>T Shield Upper
£avILhS aAvIVS o2 — aAvILS o2 — LOvILES TR — OvILhS KT
FYIINTL—k v 7NT3mm 27 bNT3.5mm 27 bINT4mm AY=IVRT Y IN—

_30_



Spare Parts & Optional Parts /| AN7I\—*Y & 73 FIbiNn—"

SAK-C147 ¥3000 SAK-C147A ¥1000 SAK-C147B ¥1600 SAK-C147C ¥3000 SAK-C147D  ¥1600 SAK-CI147E ¥600 SAK-C148 ¥2800
SSK Shaft For SSK Outer Shaft For SSK Main Shaft For SSK Swing Shaft set SSK Swing Main Shaft Drive Shaft Bush Universal Swing Shaft For
3RACING Cero 3RACING Cero 3RACING Cero For Cero FWD For 3RACING Cero FWD  For Cero FWD 3RACING Cero
3RACING Cerofd 3RACING CeroFd 3RACING CeroFd 3RACING Cero FWDAI SSK 3RACING Cero FWDFH SSK 3RACING Cero FWDA+t A 3RACING Cerofi+0 1=
0SSk v 7 £ASSK7 IR —2 v Tk TASSKAA v T b RA VT Iw T 2w b RAVTAA V% T H RSATov TR Tvoa N=TFI RAVT % Tk
SAK-C148A ¥1600 SAK-C148B ¥1000 SAK-C148C ¥600 SAK-C148D ¥1600 SAK-C149 ¥800 SAK-C150 ¥7000 SAK-C150A  ¥1600
Universal Swing Main Shaft  Universal Swing Outer Rear Swing Shaft Axle Universal Swing Main Sh- Rear Upper Wishbone Big Bore Low Profile Ab- Big Bore Low Profile Ab-
For 3RACING Cero Shaft For 3RACING Cero Housing For Cero Ultra aft 2mm Pin For Cero Sport For 3RACING Cero sorber For 3RACING Cero  sorber Spring Base For
O 1= N\—%)L A1 R uPn VA e, J |V & 0% T RA VT % T T TORKR=YBIZN-YIL O yp7wv/i— oS R O—7 3RACING Cero
SIAL YT b ITIR— v T b GRIVING DY AAYTAL 2% TR 2mMmEY &y aR—> Q77 7TV —I\— +8 EvIRT O—T077A
W T IV —=IN=RT) G N=R
SAK-C1508 ¥800 SAK-C150C  ¥3000 SAK-C150D ¥600 SAK-C150E  ¥1200 SAK-CISOF =~ ¥800 SAK-CI50G ~  ¥300 SAK-CISI ¥2600
Big Bore Low Profile Ab-  Big Bore Low Profile Ab-  Big Bore Low Profile Ab-  Big Bore Low Profile Ab-  Big Bore Low Profile Ab-  Big Bore Low Profile Ab- servo Mount For
sorber Ball Cap For sorber Main Body For sorber Diaphragm For sorber Shaft M3 x 22 sorber Adjustable Ring For sorber O Ring M12.5 x 3RACING Cero
3RACING Cero 3RACING Cero 3RACING Cero For 3RACING Cero 3RACING Cero 1.5 For BRACING Cero  3RACING Cerofd
€0 EVIRY O—TO7714 EvIRPERET ©AEyIRT O—TAT7A 40 EvSRT O-TaTr, O EvsKy o-Tazry CAEYIRTA-TRI7 eng—guvb
WTFTI=N=R=IF T TY—INRTA WTTI=N—EATISL W TTV—IN—S T MM3x22 77V N\=TIRRETIWNIYY AV 7TV =IN= 0> 7
SAK-C152 ¥600 SAK-C153 ¥1800 SAK-C154 ¥600 SAK-C155 ¥2200 SAK-C156 ¥600 SAK-C157 ¥8000 SAK-C157/AL  ¥8000

Cero Servo Horns For
3RACING Cero
3RACING CeroFd
o H—RK—>

Rear Graphite Body Plate
For 3RACING Cero
3RACING CeroFBtm 1)
TIZT7AMRTATL—

Upper Bumper Holder
For 3RACING Cero
3RACING Cerofit0
TYIN=INVIN=RIVE—

Aluminum Upper Bumper
For 3RACING Cero
3RACING Cerofitno
TIVETWIN=INVIN—

Vertical Rear Body Post
For 3RACING Cero
3RACING CerofAt R
FEEUTRTARI

Graphite Main Chassis
For 3RACING Cero FWD
3RACING Cero FWDAY S
TTARAA D=2

Aluminum Main Chassis
For 3RACING Cero FWD
3RACING Cero FWDA
TIVIAA Vv —

SAK-C157A ¥2000
Graphite Upper Deck
For 3RACING Cero FWD
3RACING Cero FWDFA

SAK-C158 ¥3000
Aluminum Motor Mount
For 3RACING Cero FWD
3RACING Cero FWDFA

SAK-C159 ¥800
$3M306 (Japan ) Belt
102T For Cero FWD
3RACING FIS3M306

SAK-C160
Cooling Fan Mount
For 3RACING Cero FWD

¥400

SAK-C161
Servo Mount For
3RACING Cero FWD

¥2400

SAK-C162 ¥1000
Motor Adaptor For
3RACING Cero FWD

SAK-C163 ¥600
Battery Post 35MM For
3RACING Cero FWD

3RACING Cero FWDA 3RACING Cero FWDA 3RACING Cero FWDH 3RACING Cero FWDH
IST7A T YIN—T v+ TIVZE—Z—XTVb (BAR) XUk 102T BHT7IIIVE P—RIIVb E—2—THETE— Ny F—RZ bk 35MM
SAK-C163A ¥600 SAK-C164 ¥1000 SAK-C165 ¥2000 SAK-C166 ¥1000 SAK-F79A ¥510 SAK-F79B ¥510 SAK-F79/V2 ¥1190
Battery Post M5.5 x 10mm  Graphite Battery Plate Weight Distribution 80G Rear Outer Shaft Metal Differential Gear Metal Differential Gear Metal Differential
For 3RACING Cero FWD For 3RACING Cero FWD  For 3RACING Cero FWD  For 3RACING Cero FWD Set 10T For SAK-F79 Set 18T For SAK-F79 Gear Set (10T&18T)
3RACING Cero FWDA /v 3RACING Cero FWDFE ¥ 3RACING Cero FWDF 3RACING Cero FWDA SAK-F79RA2)VT 7 SAK-F79RA 2T 7 ABIVTTF
FU—RZAFM55X10mm 774 b\vF)—TFL—F &Y 80G T T798—=2%T b F74v 10T F74w 18T 7742w ~(10T&18T)

_31 -



= /. ¥ ) N[y —J
| N V7 LS TN Y]
WWW -3 racing-com-fki

Copyright © 2022 World Space CAD Industrial Co., Ltd. / Z{ERfERE e 5




	KIT-CEROFWD_01_cover_Rivised
	KIT-CERO FWD_02_specification_Revised
	KIT-CERO FWD_03_Rivised
	KIT-CERO FWD_04 Rivised
	KIT-CERO FWD_05 Rivised
	KIT-CERO FWD_06 Rivised
	KIT-CERO FWD_07 Rivised
	KIT-CERO FWD_08 Rivised
	KIT-CERO FWD_09 Rivised
	KIT-CERO FWD_10 Rivised
	KIT-CERO FWD_11 Rivised
	KIT-CERO FWD_12 Rivised
	KIT-CERO FWD_13 Rivised
	KIT-CERO FWD_14 Rivised
	KIT-CERO FWD_15 Rivised
	KIT-CERO FWD_16 Rivised
	KIT-CERO FWD_17 Rivised
	KIT-CERO FWD_18 Rivised
	KIT-CERO FWD_19 Rivised
	KIT-CERO FWD_20 Rivised
	KIT-CERO FWD_21 Rivised
	KIT-CERO FWD_22 Rivised
	KIT-CERO FWD_23 Rivised
	KIT-CERO FWD_24 Rivised
	KIT-CERO FWD_25 Rivised
	KIT-CERO FWD_26 Rivised
	KIT-CEROFWD_Setupsheet_Blinky_27 Rivised
	KIT-CERO FWD_28_gear Ratio_Rivised
	KIT-CERO FWD_29_parts_Rivised
	KIT-CERO FWD_30_parts_ Revised
	KIT-CERO FWD_31_parts_Revised
	KIT-CERO FWD_32_back_Rivised

